

**Test Report**

Report No.: 210126077GZU-001

Date: Mar 3, 2021

Sample Description:

The following submitted sample(s) said to be:

Item Name : **VitaClay pottery pot**

Customer Ref. No. : VM7900-6, VM7900-8, VF7700-8, VF7700-6, VS7600-2C

Date of Sample Received : Jan 27, 2021

Testing Period : Jan 27, 2021 to Feb 5, 2021

Tests conducted:

As requested by the applicant, refer to following page(s) for details.

Conclusion:

Tested Sample	Test Item	Result
Tested component of submitted sample	With reference to U.S. F.D.A. Compliance Policy Guide Part 7117.06(2005) and 7117.07(2005) on ceramic ware	See test conducted

Intertek Testing Services Shenzhen Ltd. Guangzhou Branch:

Prepared by:

Reviewed by:



Martin He  
Senior Project Engineer



Silva Zhou  
Supervisor



**Test Report**

Report No.: 210126077GZU-001

Date: Mar 3, 2021

Leachable Lead, Cadmium, Mercury and Arsenic Content - Internal Contact Surface

With reference to U.S. FDA CPG 7117.06(2005), 7117.07(2005) and A.O.A.C. Official Methods of Analysis 18<sup>th</sup> Edition (2005) Method 973.32 by inductively coupled plasma Emission Spectrometer.

Tested Article	Internal Depth (mm)	Volume of Leaching Solution (ml)	Tested component (1)	
			Lead (ppm)	Cadmium (ppm)
(A)	129	3600	ND	ND
(B)	129	3600	ND	ND
(C)	129	3600	ND	ND
(D)	129	3600	ND	ND
(E)	129	3600	ND	ND
(F)	129	3600	ND	ND
Detected Limit:			0.01	0.01
Client's Limit:			0.01	0.01

Tested Article	Internal Depth (mm)	Volume of Leaching Solution (ml)	Tested component (1)	
			Mercury (ppm)	Arsenic (ppm)
(A)	129	3600	ND	ND
(B)	129	3600	ND	ND
(C)	129	3600	ND	ND
(D)	129	3600	ND	ND
(E)	129	3600	ND	ND
(F)	129	3600	ND	ND
Detected Limit:			0.01	0.01
Client's Limit:			0.01	0.01

Remark: Mercury and Arsenic are requested by client, and the limit 0.01mg/kg of Lead, Cadmium, Mercury and Arsenic was requested by client.

ppm = parts per million = mg/l  
 < = Less than

Test Component:  
 (1) Red clay pot

